
ECW 510 OVER & UNDER EXIT CONVEYOR                                                

Item # Part # Description
1 OUD 510EX-1 MAIN FRAME

2 OUD 510EX-2 YELLOW PLASTIC GUIDE RAIL

3 HBSS 038 112 3/8" X 1-1/2" HEX. BOLT STAINLESS STEEL (5)

4 HNSS 038-S 3/8" NYLON INSERT STOP NUT S.S.(5)

5 WFSS 038 3/8" FLAT WASHER STAINLESS STEEL (5)

6 OUD 510EX-4 BRACKET FOR BUMPER AND SPRING (2)

7 OUD 510EX-5 HALF MOON EXIT CONVEYOR TRAP DOOR

8 OUD 510EX-6 SHAFT WHEEL FOR TRAP DOOR

9 HBSS 038 034 3/8" X 3/4" HEX BOLT STAINLESS STEEL (2) 

10 HNSS 034-S 3/4" NYLON INSERT STOP NUT S.S. (2) 

11 EX-MB180101AAAA HECO MOTOR

12 EX-M16 SUN GEAR

13 EX-F16 CENTER FLANGE HECO GEAR BOX

14 PHI-8-8 FTX-S 1/2" TRIPLE-LOK MALE CONNECTOR (2)

15 PHI-10-1/2F50G-S 10-1/2" PIPE FIT ST. THD. ADAPTER (2)

16 OUD 510EX-3 CONNETOR PLATE FOR SPRING (2)

17 HNZP 058-S 5/8" NYLON INSERT STOP NUT ZINC PLATED (4)

18 WLZP 058 5/8" SPLIT LOCK WASHER ZINC PLATED (2)

19 HNZP 058-J 5/8" JAM NUT ZINC PLATED (2)

20 HNZP 058-R 5/8" REGULAR HEX. NUT ZINC PLATED (2)

21 EX-SPRING MERCER SPRING (2)

22 HBZP 058 300 5/8" X 3" HEX. BOLT ZINC PLATED (2)

23 HNZP 012-S 1/2" NYLON INSERT STOP NUT ZINC PLATED (6)

24 HBZP 012 200 1/2" X 2" HEX. BOLT ZINC PLATED (6)

25 HBZP 058 200 5/8" X 2" HEX. BOLT ZINC PLATED (4)

26 OUD 510EX-7 MOTOR PLATE

27 BO-302036 3020 X 2-1/4 TAPER LOCK BUSHING

28 AR-78A12 12 TEETH MARTIN SPROCKET

29 OUD 510EX-8 SPRING PLATE MOUNT

30 EX-RUBBER CONE TYPE RUBBER SCOTT BOLT (2)

31 HNSS 038-S 3/8" NYLON INSERT STOP NUT S.S.(6)

32 NSP-VPS 116 1" PILLOW BEARING (2)

33 HBSS 038 112 3/8" X 1-1/2" HEX. BOLT STAINLESS STEEL 94)

34 WFSS 038 3/8" FLAT WASHER STAINLESS STEEL (4)

35 1/4-28-1/8PIPE CONNECTOR (2)

36 PHI-W68PL-4-2 MALE CONNECTOR (4)

37 PT-E-43-0500 1/4" POLYETH TUBING (2)


